

Test Report Number: FJXT90055388

Applicant: GLORY-CHINA FOOTWEAR CO., LTD

608#, 6 FLOOR, FUGUANG BUILDING, NO.567 QIANPU DONGLU, XIAMEN,CHINA

Attn: TIM YU

Sample Description:

One (1) pair of submitted sample said to be men's shoes in Black.

Standard : -Colour : -Vendor : GLORY
Manufacturer : GLORY
Supplier : GLORY

Style No./Name : SN77188(W)-77501

P.O. No. : --

Ref. : RUBBER OUTSOLE GM1720-WORK SHOES

SHOE TYPE: WORK SHOES

SOLE MATERIAL: CM EVA+RUBBER

AGE RANGE: MEN

Country Of Origin : CHINA Goods Exported To : U.S.A.

Date Received/Date Test Started: Sep. 30,2018

Date Final Information Confirmed: --

Authorized By:

For Intertek Testing Services Shenzhen Ltd.

Xiamen Branch

David Wang

Senior Operation Manager

Date:

Oct 09, 2018

Page 1 Of 4

LL/phylliszhou

深圳天祥质量技术服务有限公司厦门分公司

福建省厦门火炬高新区创新路 2 号兴联电子大厦二楼 2C 和四楼 4C、4D、4L、4P, 361006

Intertek Testing Services Shenzhen Ltd. Xiamen Branch

Unit 2C, 2/F. & Unit 4C/4D/4L/4P,4/F, Xinglian Building, No. 2, Chuangxin Road, Huoju Hi-tech Zone, Xiamen, Fujian, China
Te1: +86 592 8063 339
Fax: +86 592 8060 054



Test Report Number: FJXT90055388

Conclusion:

<u>Index</u> <u>Test Item</u> <u>Result</u>

1. Slip Resistance Pass

Should you have any query on this report, you may contact at xmfootwear@intertek.com

Authorized By: For Intertek Testing Services Shenzhen Ltd. Xiamen Branch

David Wang

Senior Operation Manager

Page 2 Of 4

LL/phylliszhou

深圳天祥质量技术服务有限公司厦门分公司

福建省厦门火炬高新区创新路 2 号兴联电子大厦二楼 2C 和四楼 4C、4D、4L、4P, 361006

Intertek Testing Services Shenzhen Ltd. Xiamen Branch

Unit 2C, 2/F. & Unit 4C/4D/4L/4P,4/F, Xinglian Building, No. 2, Chuangxin Road, Huoju Hi-tech Zone, Xiamen, Fujian, China Te1: +86 592 8063 339 Fax: +86 592 8060 054



Total Quality. Assured.

Test Report

<u>Test Report</u> Number: FJXT90055388

Tests Conducted (As Requested By The Applicant)

1 Slip Resistance (ASTM F2913-17, Olean Quarry Tile Surface, Vertical Force: 500 N, 23°C, 50% R.H):

			Skecher USA
			<u>Requirement</u>
	<u>Left(Dry Then Wet)</u>	Right(Wet Then Dry)	
Forepart Dry	0.85	0.81	Min. 0.30
Forepart Wet	0.72	0.67	Min. 0.30
Heelpart Dry	0.84	0.81	Min. 0.30
Heelpart Wet	0.69	0.66	Min. 0.30

Note:

It Must Be Noted That The Slip Resistance Test Carried Out In This Report Denotes An Indication Of Slip Of This Particular Footwear/Component On The Surface Mentioned In The Test Item. It Is Important To Note That Footwear Is Subject To Many Different Conditions Encountered In Everyday Use And That It Is Impossible To Make Footwear Resistant To Slip In All Conditions. Nevertheless, It Is Generally Accepted That Problems Are Minimized If The Guideline Coefficients Of Friction Are Achieved.

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. This report shall not be reproduced unless with prior written approval from Intertek.

LL / phylliszhou Page 3 Of 4

福建省厦门火炬高新区创新路 2 号兴联电子大厦二楼 2C 和四楼 4C、4D、4L、4P, 361006

Intertek Testing Services Shenzhen Ltd. Xiamen Branch

Unit 2C, 2/F. & Unit 4C/4D/4L/4P,4/F, Xinglian Building, No. 2, Chuangxin Road, Huoju Hi-tech Zone, Xiamen, Fujian, China Te1: +86 592 8063 339 Fax: +86 592 8060 054



Tests Conducted (As Requested By The Applicant)



Number:

FJXT90055388

LL / phylliszhou Page 4 Of 4

深圳天祥质量技术服务有限公司厦门分公司

福建省厦门火炬高新区创新路 2 号兴联电子大厦二楼 2C 和四楼 4C、4D、4L、4P, 361006

Intertek Testing Services Shenzhen Ltd. Xiamen Branch

Unit 2C, 2/F. & Unit 4C/4D/4L/4P,4/F, Xinglian Building, No. 2, Chuangxin Road, Huoju Hi-tech Zone, Xiamen, Fujian, China Te1: +86 592 8063 339 Fax: +86 592 8060 054